
Shrachi 100/100H
Power Weeder

PARTS CATALOGUE

Service Helpline – 091632 20000 | www.shrachiagrimech.com



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
HEAD 

COMP,CYLINDER
11140-E02001-00B SPMTCHEN010010 SP 1 0

2
BOLT STUD IN    

M6*113
90204-E01001-009 SPMTCHEN010020 SP 2 0

3
BOLT STUD EX  

M8*34
90203-E01001-009 SPMTCHEN010030 SP 2 0

4
BOLT FLANGE 

8X55
11003-E01001-001 SPMTCHEN010040 SP 4 0

5
COVER,COMP, 

HEAD
11410-E01003-001 SPMTCHEN010050 SP 1 0

6
PACKING, HEAD 

COVER
11004-E01002-000 SPMTCHEN010060 SP 1 0

7 TUBE BREATHER 17004-E01002-000 SPMTCHEN010070 SP 1 0

8 PLUG SPARK 30010-E01003-000 SPMTCHEN010080 SP 1 0

Engine Catalog

Parts Catalog

Cylinder Head Assy (Fig. I)

Page 1



9
GASKET, 

CYLINDER HEAD
11131-E03001-000

SPMTCHEN010090 

[SPMTHHEN010090 

for 100H ENGINE]

SP 1 0

10
GASKET 

MUFFLER
18001-E01001-000 SPMTCHEN010100 SP 1 0

11 PIN DOWEL 91104-0007 SPMTCHEN010110 SP 2 0

12
BOLT FLANGE 

M6X14
90103-0614-09 SPMTCHEN010120 SP 4 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 CRANK CASE 12310-E03001-00B

SPMTCHEN020010 

[SPMTHHEN020010 

FOR 100H ENGINE]

SP 1 0

2
BOLT DRAIN 

PLUG
12012-E01001-001 SPMTCHEN020020 SP 2 0

3
WASHER DRAIN 

PLUG
12013-E01001-000 SPMTCHEN020030 SP 2 0

Crank Case Complete (Fig. II)

Page 2



4
OIL SEAL 

φ25Xφ41.25X6
90682-E01001-000 SPMTCHEN020040 SP 1 0

9
BEARING， 

RADIALBALL
91601-6205-P63 SPMTCHEN020090 SP 1 0

10
SHAFT 

GOVERNOR ARM
16061-E01001-000 SPMTCHEN020100 SP 1 0

11
WASHER PLAIN  

φ6*φ15*0.5
90412-E01001-000 SPMTCHEN020110 SP 1 0

12 PIN LOCK 91401-0005-Z9 SPMTCHEN020120 SP 1 0

13
GOVERNOR 

ASSY
16400-E01001-000 SPMTCHENST0010 SP 1 0

14
WASHER   

φ6*φ15*0.5
Not Sold Loose SP 2

15
GOVERNOR 

GEAR 
Not Sold Loose SP 1

16
SHAFT 

GOVERNOR
Not Sold Loose SP 1

Page 3



17
SLIDER 

GOVERNOR
Not Sold Loose SP 1

18
OIL LEVEL 

SWITCH
SPMTCHEN020180 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
BOLT FLANGE  

M8X32
90103-0832-09 SPMTCHEN030010 SP 6 0

2 OIL STICK NOT SOLD LOOSE SP 1

3
PACKING OIL 

FILLER CAP
NOT SOLD LOOSE SP 1

4 COVER 12411-E01001-00B

SPMTCHEN030040 

[SPMTHHENST0010 

FOR 100H ENGINE 

CRANKCASE & 

CRANK SHAFT 

COMPLETE]

SP 1 0

5 OIL SEAL 90682-E01001-000 SPMTCHEN030050 SP 1 0

6 BEARING 91601-6205-P63 SPMTCHEN030060 SP 1 0

Crank Case Cover Assy (Fig. III)

Page 4



7 PIN， DOWEL 91104-0002 SPMTCHEN030070 SP 2 0

8 OIL FILLER CAP NOT SOLD LOOSE SP 1

9
PACKING CASE 

COVER
12001-E01001-000

SPMTCHEN030090 

[SPMTHHEN030090 

FOR 100H ENGINE]

SP 1 0

10 OIL FILLER ASSY 15030-E01001-R00 SPMTCHENST0020 SP 1 0

11 CAP ASSY 15010-E01001-R00 SPMTCHENST0030 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 RING SET 13200-E03001-000

SPMTCHENST0040 

[SPMTHHENST0020 

FOR 100H ENGINE 

PISTON WITH RING 

SET]

SP 1 0

2 PISTON 13111-E03001-000

SPMTCHEN040020  

[SPMTHHENST0020 

FOR 100H ENGINE 

PISTON WITH RING 

SET]

SP 1 0

3 PIN PISTON 13121-E01001-000 SPMTCHEN040030 SP 1 0

CRANKSHAFT/PISTON (Fig. IV)

Page 5



4 CLIP PISTON PIN 13122-E01001-000 SPMTCHEN040040 SP 2 0

5
ROD ASSY 

CONNECTING
13010-E01001-000 SPMTCHENST0050 SP 1 0

6
CRANKSHAFT 

COMP
13300-E03011-CR0

SPMTCHENST0060 

[SPMTHHENST0010 

FOR 100H ENGINE 

CRANKCASE & 

CRANK SHAFT 

COMPLETE]

SP 1 0

7 RING，FIRST NOT SOLD LOOSE SP 1

8 RING，SECOND NOT SOLD LOOSE SP 1

9 OIL RING NOT SOLD LOOSE SP 2

10 BUSHING RING NOT SOLD LOOSE SP 1

11
CONNECTING 

ROD
SP 1

12
CONNECTING 

ROD COVER
SP 1

13

BOLT 

CONNECTING 

ROD

SP 2

13010-E01001-000
Same as 

SPMTCHENST0050

CAMSHAFT ASSEMBLY(Fig. V)

Page 6



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
NUT PIVOT 

ADJUSTING
NOT SOLD LOOSE SP 2

2
PIVOT ROCKER 

ARM
NOT SOLD LOOSE SP 2

3
ARM VALVE 

ROCKER
NOT SOLD LOOSE SP 2

4 BOLT PIVOT ARM NOT SOLD LOOSE SP 2

5 PLATE ASSY 14090-E01001-000 SPMTCHEN050050 SP 1 0

6

RETAINER, 

IN.VALVE 

SPRING

11112-E01001-000 SPMTCHEN050060 SP 1 0

7 CAMSHAFT ASSY 14200-E02002-000 SPMTCHEN050070 SP 1 0

8 ROD PUSH 14070-E01001-000 SPMTCHEN050080 SP 2 0

9 LIFTER VALVE 14081-E02001-000 SPMTCHEN050090 SP 2 0

10 RATATOR VALVE 11104-E01001-000 SPMTCHEN050100 SP 1 0

11

RETAINER, 

EX.VALVE 

SPRING

11107-E01001-000 SPMTCHEN050110 SP 1 0

Page 7



12 SPRING VALVE 11103-E01001-000 SPMTCHEN050120 SP 2 0

13 SEAL GUIDE 11101-E01001-000 SPMTCHEN050130 SP 1 0

14 VALVE EX 11121-E01001-000 SPMTCHEN050140 SP 1 0

15 VALVE IN 11111-E01001-000 SPMTCHEN050150 SP 1 0

16
ARM  ROCKER  

ASSY
14300-E01001-000 SPMTCHENST0070 SP 2 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1

STARTER 

ASSY(OLD 

MODEL)

01010008 SPMTCHEN060010 SP 1 0

1

STARTER ASSY 

FOR 100H 

ENGINE

SPMTHHEN060010 SP 1 0

1

STARTER 

ASSY(NEW 

MODEL)

SPMTCHEN060011 SP 1 0

2 ROPE 0104691001 SPMTCHEN060020 SP 1 0

RECOIL STARTER COMP (Fig. VI)

Page 8



3
KNOB RECOIIL 

STARTER
0104671001 SPMTCHEN060030 SP 1 0

4
COVER COMP 

FAN
0104591002AB SPMTCHEN060040 SP 1 0

4

COVER COMP 

FAN(NEW 

MODEL)

SPMTCHEN060041 SP 1 0

5
RECOIL 

STARTER COMP
01010926AA SPMTCHEN060050 SP 1 0

5

RECOIL 

STARTER COMP 

FOR 100H 

ENGINE

SPMTHHEN060050 SP 1 0

5

RECOIL 

STARTER 

COMP(NEW 

MODEL)

SPMTCHEN060051 SP 1 0

6
SWITCH ASSY 

ENGINE STOP
SPMTCHEN060060 SP 1 0

7
BOLT FLANGE 

6X8
010108007 SPMTCHEN060070 SP 3 0

8
REEL RECOIL 

STARTER
SPMTCHEN060080 SP 1 0

9
SPRING RECOIL 

STARTER
SPMTCHEN060090 SP 1 0

10
RATCHET 

STARTER
SPMTCHEN060100 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

DIVERSION ASSY (Fig. VII)

Page 9



1
BOLT FLANGE 

6X20
90103-0620-09 SPMTCHEN070010 SP 1 0

2 PLATE SIDE 19340-E01001-001 SPMTCHEN070020 SP 1 0

3
BOLT FLANGE 

6X12
90103-0612-09 SPMTCHEN070030 SP 2 0

4 SHROUD COMP 19304-E01001-001 SPMTCHEN070040 SP 1 0

5 ALART UNIT OIL SPMTCHEN070050 SP 1 0

6 WIRE CLIP SPMTCHEN070060 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 CARBURETOR 16100-E02001-R00

SPMTCHEN080010 

[SPMTCHEN080010 

FOR 100H ENGINE]

SP 1 0

1
CARBURETOR(N

EW MODEL)
SPMTCHEN080011 SP 1 0

2
PACKING 

INSULATOR
17002-E01001-000 SPMTCHEN080020 SP 1 0

3
INSULATOR 

CARBURETOR
16003-E01001-000 SPMTCHEN080030 SP 1 0

CARBURETOR  ASSEMBLY (Fig. VIII)

Page 10



4
PACKING 

CARURETOR
16001-E01001-000 SPMTCHEN080040 SP 1 0

5
SPACER COMP 

AIR CLEANER
17001-E01001-000 SPMTCHEN080050 SP 1 0

6 CHOKE LEVER SPMTCHEN080060 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
COIL ASSY 

IGNITION
SPMTCHENST0080 SP 1 0

2 COIL IGNITION SPMTCHEN090020 SP 2 0

3
CAP ASSY NOISE 

SUPPRESS
SPMTCHEN090030 SP 1 0

4
CORD STOP 

SWITCH
SPMTCHEN090040 SP 1 0

5
BOLT FLANGE 

6X25
90103-0625-09 SPMTCHEN090050 SP 2 0

6
FLYWHEEL 

COMP
13510-E01001-000 SPMTCHEN090060 SP 1 0

7 FAN COOLING 19352-E01002-000 SPMTCHEN090070 SP 1 0

8
PULLEY 

STARTER
28002-E01001-001 SPMTCHEN090080 SP 1 0

30400-E01001-000

FLYWHEEL/COIL ASSY. (Fig. IX)

Page 11



9 NUT SPECIAL 13501-E01001-001 SPMTCHEN090090 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 BOLT FLANGE 90103-0612-09 SPMTCHEN100010 SP 2 0

2
SPRING 

GOVERNOR
16063-E01001-001 SPMTCHEN100020 SP 1 0

3
BOLT QUADRATE 

HEAD
16072-E01001-001 SPMTCHEN100030 SP 1 0

4 ARM GOVERNOR 16070-E01001-001 SPMTCHEN100040 SP 1 0

5 NUT FLANGE 90602-0600-39 SPMTCHEN100050 SP 1 0

6

SPRING 

THROTTLE 

RETURN

16012-E01001-002 SPMTCHEN100060 SP 1 0

7 ROD GOVERNOR 16062-E01001-001 SPMTCHEN100070 SP 1 0

8 CONTROL ASSY 16520-E01003-001 SPMTCHEN100080 SP 1 0

CONTROL SYSTEM (Fig. X)

FILTER (Fig. XI)

Page 12



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 AIR FILTER ASSY. 17100-E01B01-000 SPMTCHENST0090 SP 1 0

1
AIR FILTER ASSY. 

(NEW MODEL)
SPMTCHENST0091 SP 1 0

2 FILTER BASE SPMTCHEN110020 SP 1 0

3 OIL BASE CUP NOT SOLD LOOSE SP 1

4
ELEMENTS OF 

AIR FILTER
SPMTCHEN090040 SP 1 0

5
COVER OF AIR 

FILTER
SPMTCHEN090050 SP 1 0

6 BUTTERFLY NUT SPMTCHEN090060 SP 1 0

FILTER (Fig. XI)

MUFFLER ASSY. (Fig. XII)

Page 13



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 MUFFLER ASSY. 18100-E01B04-000 SPMTCHENST0100 SP 1 0

1

MUFFLER 

ASSY.(NEW 

MODEL)

SPMTCHENST0101 SP 1 0

2
ELASTIC 

RING/GB93-DIA8
SPMTCHEN120020

3 NUT M8 SPMTCHEN120030

BOLT M6X10 NOT SOLD LOOSE SP 4

COVER OF 

MUFFLER
NOT SOLD LOOSE SP 1

TURN PORT NOT SOLD LOOSE SP 1

5 TAPPING SCREW NOT SOLD LOOSE SP 4

6 MUFFLER BODY NOT SOLD LOOSE SP 1

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
FUEL TANK 

ASSY.
16600-E01B01-R01 SPMTCHENST0110 SP 1 0

1

FUEL TANK 

ASSY. FOR 100H 

ENGINE

SPMTHHENST0030 SP 1 0

1

FUEL TANK 

ASSY.(NEW 

MODEL)

SPMTCHENST0111 SP 1 0

Fuel Tank Assem. (Fig. XIII)

Page 14



2 FUEL TANK NOT SOLD LOOSE SP 1

3 PLASTIC CAP SPMTCHEN130030 SP 1 0

4 GASKET NOT SOLD LOOSE SP 1

5 FUEL FILTER SPMTCHEN130050 SP 1 0

6 BOLT M6X12 90103-0612-09 SPMTCHEN130060 SP 3 0

7
JOINT FUEL 

TANK ASSY.
SPMTCHENST0120 SP 1 0

8 SEAL RING NOT SOLD LOOSE SP 1

9
JOINT FUEL 

TANK
NOT SOLD LOOSE SP 1

10 FUEL TUBE 90686-E01001-000 SPMTCHEN130100 SP 1 0

11 CLIP OF TUBE 90740-E01001-001 SPMTCHEN130110 SP 2 0

12
FUEL TANK 

SUPPORT
NOT SOLD LOOSE SP 1

13 BOLT M6X28 90103-0628-09 SPMTCHEN130130 SP 1 0

14 NUTM6 90602-0600-39 SPMTCHEN130140 SP 2 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

Transmission Catalog

UPPER GEARBOX ASSY. (Fig. I)

Page 15



1 Nut M8*1.25 90605-0800-M9 SP 1 0

2
Spring washer 

8*2.1
90801-0003-Z9 SP 1 0

3 Flat washer 8*1.6 90701-0002-Z9 SP 1 0

4 Shift arm 20301-T02401-9 SPMTCHBD010040 SP 1 0

5 O-ring 10 x 2.0 92203-0001 SPMTCHBD010050 SP 2 0

6 SCREW 90317-0810-K9 SPMTCHBD010060 SP 1 0

7 Shift Fork Spring 21204-T01001 SPMTCHBD010070 SP 1 0

8 Steel ball Ф6.0 91701-0004 SPMTCHBD010080 SP 1 0

9 Shift fork 21201-T02401-E SPMTCHBD010090 SP 1 0

10
Shifting fork (fork 

block)
21201-T02402-E SPMTCHBD010100 SP 1 0

11 Oil dipstick 20214-T02501 SPMTCHBD010110 SP 1 0

12 Gearbox 20201-T02404-F SPMTCHBD010120 SP 1 0

13 Bearing 6203 91601-6203-P63 SP 3 0

14 Chief axis 20701-T02401 SPMTCHBD010140 SP 1 0

15
Reverse double 

teeth
20904-T02401 SPMTCHBD010150 SP 1 0

16 Countershaft 20802-T02401 SPMTCHBD010160 SP 1 0

17 Shift gear 20233-T02401 SPMTCHBD010170 SP 1 0

18 Bearing 6001 91601-6001-P63 SP 2 0

Page 16



19 Bearing 6204 91601-6204-P63 SP 1 0

20 Shaft ring 92101-0004 SPMTCHBD010200 SP 2 0

21 Second gear 20806-T02401 SPMTCHBD010210 SP 1 0

22 Oil sealφ17*φ28*8 91901-0006-02 SPMTCHBD010220 SP 1 0

23 First gear 20805-T02401 SPMTCHBD010230 SP 1 0

24

Non-standard steel 

gasket 

Ф17.5xФ26x0.5

91801-T01001 SPMTCHBD010240 SP 1 0

25
Back Cover Pad of 

Gearbox
20206-T02401 SPMTCHBD010250 SP 1 0

26 Locating pinΦ6×12 91104-T01901-E SPMTCHBD010260 SP 2 0

27
Rear cover of 

gearbox
20205-T02401-F SPMTCHBD010270 SP 1 0

28 Flat washer 8*1.6 90701-0002-Z9 SP 3 0

29
Spring washer 

8*2.1
90801-0003-Z9 SP 4 0

30 Bolt M8*1.25*30 90101-0830-09 SP 3 0

31 Nut M8*1.25 90601-0800-39 SP 2 0

32
REVERSE CABLE 

SEAT
20211-T02401 SPMTCHBD040320 SP 1 0

33

Non-standard steel 

gasket 

φ72.5×φ87×0.5

91801-T02505 SPMTCHBD010330 SP 1 0

34
Dust-proof cover of 

water pump
20403-T02501-R01 SPMTCHBD010340 SP 1 0

35
Locking disc 

assembly
20400-T02501-R01 SPMTCHBD010350 SP 1 0

36 Shaft ring 92101-0005 SPMTCHBD010360 SP 1 0

Page 17



37

Clutch 

bushingφ14*φ18*2

8.5

20217-T02401 SPMTCHBD010370 SP 2 0

38 O-ring 9*2.65 92201-0010 SPMTCHBD010380 SP 2 0

39 Clutch fork 21203-T03501-E SPMTCHBD010390 SP 1 0

40 Pin shaft 6*28 90901-0628-Z9 SPMTCHBD010400 SP 1 0

41 Cotter pin 1.6*20 91402-0004-Z9 SPMTCHBD010410 SP 1 0

42 Clutch arm 20222-T02403-9 SPMTCHBD010420 SP 1 0

43 Clutch line seat 20211-T03501 SPMTCHBD010430 SP 1 0

44 Screw M8*12 90317-0812-Z SP 1 0

46 Stop Collar 52x2 SPMTCHBD040460 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

WALKING GEARBOX ASSY. (Fig. II)

Page 18



1 Open pin 2.5*25 91402-0003-Z9 SPMTCHBD020010 SP 1 0

2 Nut M12*1.75 90611-1200-39 SPMTCHBD020020 SP 1 0

3
Spring washer 

12*3.1
90801-0006-Z9 1 0

4 Flat washer 12*2.5 90701-0007-Z9 1 0

5 Countershaft tooth 20808-T02401 SPMTCHBD020050 SP 1 0

6
Adjustment gasket 

30*40*1.0
91802-0003 SPMTCHBD020060 SP 1 0

7 Bearing 30206 91606-30206-P63 SPMTCHBD020070 SP 1 0

8 Bearing 30204 91606-30204-P63 SPMTCHBD020080 SP 1 0

9
Driven bevel gear 

shaft
20604-T02401 SPMTCHBD020090 SP 1 0

10 Bolt M10*1.5*40 90101-1040-09 SP 4 0

11 Flat washer 10*2 90701-0001-Z9 4 0

12
Spring washer 

10*2.6
90801-0001-Z9 4 0

13 Nut M10*1.5 90601-1000-39 4 0

14 Walking box 20601-T02402-R01 SPMTCHBD020140 SP 1 0

15 Dust cover 20613-T02401-9 SPMTCHBD020150 SP 2 0

16 Oil sealφ25*φ40*7 91901-0003-02 SPMTCHBD020160 SP 4 0

17 Screw M8*1.25*30 90301-0830-09 6 0

18
Spring washer 

8*2.1
90801-0003-Z9 6 0

Page 19



19
End cover of 

walking box
20611-T02402-R01 SPMTCHBD020190 SP 1 0

20

Paper pad for end 

cover of walking 

box

20612-T02401 SPMTCHBD020200 SP 1 0

21 Bearing 30205 91606-30205-P63 SPMTCHBD020210 SP 1 0

22
Walking umbrella 

tooth
20605-T02401 SPMTCHBD020220 SP 1 0

23 Output shaft 20608-T02404 SPMTCHBD020230 SP 1 0

24
Output shaft 

sleeve
20606-T02401 SPMTCHBD020240 SP 1 0

25 Bearing 6205 91601-6205-P63 1 0

26 Copper flat pad 90704-T02501 SPMTCHBD020260 SP 1 0

27 Bolt M12*1.25*12 90104-1212-09 SPMTCHBD020270 SP 1 0

28
Padder for walking 

box closure
20609-T02402 SPMTCHBD020280 SP 1 0

FLANGE AND CLUTCH PARTS (Fig. III)

Page 20



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 Clutch assembly 20500-T02402 SPMTCHBDST0020 SP 1 0

1
Clutch assembly 

for 100H
SPMTHHBDST0020 SP 1 0

1
Clutch assembly 

new model
20500-T02407 SPMTCHBDST0021 SP 1 0

2 Bearing 61907 91601-61907-P63 SPMTCHBD030020 SP 1 0

3 Bolt M8*1.25*30 90101-0830-09 SP 1 0

4
Spring washer 

8*2.1
90801-0003-Z9 SP 1 0

5
Flat washer 

φ8*φ24*2
90702-0002-Z9 SP 1 0

6 Flange plate 20202-T02401-F SPMTCHBD030060 SP 1 0

7 Pressure relief bolt 20215-T02401-9 SPMTCHBD030070 SP 1 0

8 Oil seal plate 20115-T02401 SPMTCHBD030080 SP 4 0

9 Screw M8*1.25*25 90301-0825-0E SPMTCHBD030090 SP 4 0

10
Spring washer 

8*2.1
90801-0003-Z9 SP 4 0

11 Flat washer 10*2 90701-0001-Z9 SP 4 0

12
Spring washer 

10*2.6
90801-0001-Z9 SP 4 0

13 Bolt M10*1.5*30 90101-1030-09 SP 1 0

Page 21



14

Closing Pad 

between engine 

and flange

20203-T02401 SPMTCHBD030140 SP 1 0

15

Closing Pad 

between gearbox 

and flange

20204-T02401 SPMTCHBD030150 SP 2 0

16 Small flange plate SPMTCHBD030160 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 Nut M12*1.75 90605-1200-M9 SP 1 0

2 Flat washer 12*2.5 90701-0007-Z9 SP 4 0

3 Bolt M12*1.75*80 90102-1280-09 SP 1 0

4 Walking wheel 40402-T01503-B01 SPMTCHBD040040 SP 1 0

5
Walking Wheel 

Support
40403-T01501-B01 SPMTCHBD040050 SP 1 0

6 Pin shaft 10*50 90901-1050-Z9 SPMTCHBD040060 SP 2 0

7 Flat washer 10*2.5 90702-0004-Z9 SP 4 0

8 R pin 2*9*38 91401-0001-Z9 SPMTCHBD040080 SP 2 0

ENGINE SUPPORT AND BUMBER (Fig. IV)

Page 22



9
Walking Wheel 

Support Spring
40404-T01501 SPMTCHBD040090 SP 1 0

10 Bumper 25201-T02201-B01 SPMTCHBD040100 SP 1 0

11 Engine support 25101-T02408-B01 SPMTCHBD040110 SP 1 0

12 Bolt M8*1.25*50 90103-0850-09 SP 2 0

13 Nut M8*1.25 90605-0800-M9 SP 2 0

14 Bolt M10*1.5*40 90101-1040-09 SP 3 0

15 Flat washer 10*2 90701-0001-Z9 SP 6 0

16
Spring washer 

10*2.6
90801-0001-Z9 SP 3 0

17 Nut M10*1.5 90601-1000-39 SP 3 0

18 Front fender 25403-T01902-L02 SPMTCHBD040180 SP 1 0

20 Bolt M8*1.25*40 90103-0840-09 SP 4 0

21
Flat washer 

φ8*φ24*2
90702-0002-Z9 SP 4 0

22 Nut M8*1.25 90602-0800-39 SP 4 0

HANDLE OPERATION PART (Fig. V)

Page 23



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
Handle frame(Old 

Model)
10101-T02401-B01 SPMTCHBD050010 SP 1 0

1
Handle frame(New 

Model)
10101-T07005-B01 SPMTCHBD050011 SP 1 0

2
Handle Decoration 

Cover(Old Model)
10103-T02401-R01 SPMTCHBD050020 SP 1 0

2
Handle Decoration 

Cover(New Model)
10103-T02401-L02 SPMTCHBD050021 SP 1 0

3 Screw M6*35 90302-0635-59 SPMTCHBD050030 SP 2 0

4 Nut M6*1 90605-0600-M9 SP 2 0

5
Handle rubber 

sleeve
10109-T01502 SPMTCHBD050050 SP 2 0

6 Engine stop 30505-T03302 SPMTCHBD050060 SP 1 0

7
Clutch handle(Old 

Model)
10401-T02501 SPMTCHBD050070 SP 1 0

7

Dual clutch 

assembly(New 

Model)

10420-T02501 SPMTCHBD050071 SP 1 0

8
Throttle switch 

assembly
10600-T02406 SPMTCHBD050080 SP 1 0

9
Handle Seat(Old 

Model)
10202-T02406-B01 SPMTCHBD050090 SP 1 0

9
Handle Seat(New 

Model)
10202-T02413-L02 SPMTCHBD050091 SP 1 0

10
Double-head bolt 

M10*1.5*45
90402-1045-09 SPMTCHBD050100 SP 2 0

11 Flat washer 10*2 90701-0001-Z9 SP 2 0

Page 24



12
Spring washer 

10*2.6
90801-0001-Z9 SP 2 0

13 rivet 90501-0001-49 4 0

13.1 Nameplate 80202-0325 1 0

14

Bolt 

M16*2*150(New 

Model)

90102-16150-09 SPMTCHBD050140 SP 1 0

15
Flat washer 

16*3(New Model)
90701-0008-Z9 SPMTCHBD050150 SP 1 0

16
Spring washer 

16*4.1(New Model)
90801-0002-Z9 SPMTCHBD050160 SP 1 0

17
Integral locking 

handle(Old Model)
10901-T02402-5 SPMTCHBD050170 SP 1 0

17
Lifting handle(New 

Model)
10801-T07001-5 SPMTCHBD050171 SP 1 0

18
Control rubber 

sleeve(Old Model)
10802-T01002 SPMTCHBD050180 SP 1 0

18
Control rubber 

sleeve(New Model)
10802-T01003 SPMTCHBD050181 SP 1 0

19 Line card 10108-T01501 SPMTCHBD050190 SP 2 0

20 Screw M5*0.8*30 90301-0530-09 SP 2 0

21 Nut M5*0.8 90601-0500-39 SP 2 0

22 Shift cover 11105-T02401-9 SPMTCHBD050220 SP 1 0

23 Bolt M6*1*16 90103-0616-09 SP 1 0

24 Rubber washer 11119-T02401 SPMTCHBD050240 SP 1 0

25
Shift rod fixed 

seat(New Model)
11138-T07001-B01 SPMTCHBD050250 SP 1 0

Page 25



26 Nut M6*1 90605-0600-M9 SP 2 0

27 Bolt M6*1*35 90103-0635-09 SP 2 0

28
Shift lever(Old 

Model)
11101-T01903-5 SPMTCHBD050280 SP 1 0

28
Shift lever(New 

Model)
11101-T07002-5 SPMTCHBD050280 SP 1 0

Control rubber 

sleeve(Old Model)
10802-T01003 SPMTCHBD050290

29
Control rubber 

sleeve(New Model)
10802-T07001 SPMTCHBD050291 SP 1 0

30
Shift rod fixing 

sleeve
11106-T02501 SPMTCHBD050300 SP 1 0

31 Locking clip 11107-T02501 SPMTCHBD050310 SP 1 0

32 Nut M10*1.5 90601-1000-39 SP 2 0

33
Clutch cable(Old 

Model)
SPMTCHBD050330 SP 1 0

33
Clutch cable(New 

Model)
SPMTCHBD050330 SP 1 0

34

Handle Seat 

Decoration 

Cover(Old Model)

10201-T02401-R01 SPMTCHBD050340 SP 1 0

35
Fluted Disc(Old 

Model)
10204-T02401-B01 SPMTCHBD050350 SP 1 0

36
Limit block 

14*3.6(Old Model)
10205-T02401-E SPMTCHBD050360 SP 1 0

37

Electric emergency 

stop handle 

assembly(Old 

Model)

30500-T02401 SPMTCHBD050370 SP 1 0

FENDER PART (Fig. VI)

Page 26



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
Left main 

fender(Old Model)
25401-T02401-R01 SPMTCHBD060010 SP 1 0

1
Left main 

fender(New Model)
25401-T02405-L02 SPMTCHBD060011 SP 1 0

2
Right main 

fender(Old Model)
25402-T02401-R01 SPMTCHBD060020 SP 1 0

2
Right main 

fender(New Model)
25402-T02405-L02 SPMTCHBD060021 SP 1 0

3
Fender pressure 

plate(New Model)
25406-T07001-L02 SPMTCHBD060030 SP 2 0

4
Right vice 

fender(Old Model)
25402-T02505-B01 SPMTCHBD060040 SP 1 0

4
Right vice 

fender(New Model)
25402-T07002-B01 SPMTCHBD060041 SP 1 0

5
Left vice 

fender(Old Model)
25401-T02505-B01 SPMTCHBD060050 SP 1 0

5
Left vice 

fender(New Model)
25401-T07002-B01 SPMTCHBD060051 SP 1 0

6 Bolt M8*1.25*20 90103-0820-09 SP 5 0

7 Screw M8*1.25*16 90301-0816-09 SP 1 0

FENDER PART (Fig. VI)

Page 27



8 Flat washer 8*1.6 90701-0002-Z9 SP 6 0

9
Spring washer 

8*2.1
90801-0003-Z9 SP 6 0

10 Bolt M6*1*16 90103-0616-09 SP 6 0

11 Fender paper pad 25412-T01001 SPMTCHBD060110 SP 6 0

12 Nut M6*1 90602-0600-39 SP 6 0

13

LEFT MUD 

FENDER FRONT 

SUPPORT

25408-T03801-B01 SPMTCHBD060130 SP 1 0

14

RIGHT MUD 

FENDER FRONT 

SUPPORT

25409-T03801-B01 SPMTCHBD060140 SP 1 0

15
FENDER REAR 

SUPPORT
25411-T02403-B01 SPMTCHBD070080 SP 1 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1 Bolt M10*1.5*50 90101-1050-09 SP 3 0

2 Flat washer 10*2 90701-0001-Z9 SP 6 0

3
Spring washer 

10*2.6
90801-0001-Z9 SP 3 0

TRAILER (Fig. VII)

Page 28



4 Nut M10*1.5 90601-1000-39 SP 3 0

5 Trailer 25301-T02201-B01 SPMTCHBD070050 SP 1 0

6 Trailer hitch pin 25302-T02502-9 SPMTCHBD070060 SP 1 0

7 R pin 3*20*60 91401-0002-Z9 SPMTCHBD070070 SP 1 0

8 Bolt M10*1.5*35 90101-1035-09 SP 2 0

9 Nut M10*1.5 90601-1000-39 SP 2 0

10 Connecting frame 25303-T02501-B01 SPMTCHBD070100 SP 1 0

11 Pin 10*40 90901-1040-Z9 SPMTCHBD070110 SP 1 0

12 R pin 2*9*38 91401-0001-Z9 SPMTCHBD040080 SP 1 0

13
Resistance tiling 

blade
25306-T02501-B01 SPMTCHBD070130 SP 1 0

14 Blade carrier 25311-T01901-B01 SPMTCHBD070140 SP 1 0

15 Pin 8*40 90901-0840-Z9 SPMTCHBD070150 SP 2 0

16 R pin 2*9*38 91401-0001-Z9 SPMTCHBD040080 SP 2 0

DRIVE WHEEL ASSY (Fig. VIII)

Page 29



SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

1
4.0-8 Left Tire 

Assembly
40100-T02502-W01 SPMTCHBD080010 SP 1 0

1
4.0-10 Left Non 

Maintenance Tyre
SPMTCHBD080011 SP 1 0

2
4.0-8 Right Tire 

Assembly
40200-T02502-W01 SPMTCHBD080020 SP 1 0

2
4.0-10 Right Non 

Maintenance Tyre
SPMTCHBD080021 SP 1 0

3 Wheel axle 40301-T02401-L02 SPMTCHBD080030 SP 1 0

4 Bolt M10*1.5*25 90101-1025-09 SP 8 0

5 Flat washer 10*2 90701-0001-Z9 SP 8 0

6
Spring washer 

10*2.6
90801-0001-Z9 SP 8 0

7 Nut M10*1.5 90601-1000-39 SP 8 0

SI. NO. PART IMAGE DESCRIPTION
CHINESE PART 

CODE
ERP CODE GRP

QTY PER 

MACHINE
MOQ

UNIT 

RATE

ORDER 

QTY

TOTAL 

RATE

BLADE ASSY (Fig. IX)

Page 30



1 Pin shaft 8*40 90901-0840-Z9 SPMTCHBD070150 SP 4 0

2 Flat washer 8*1.6 90701-0002-Z9 SP 4 0

3 R pin 2*9*38 91401-0001-Z9 SPMTCHBD040080 SP 4 0

4
Right Dryland 

Bending Blade
50201-T01032 SPMTCHBD090040 SP 12 0

5
Left Dryland 

Bending Blade
50101-T01032 SPMTCHBD090050 SP 12 0

6
Hexagonal bolt 

M8*30
90101-0830 SP 24 0

7
Spring washer 

8*2.1
90801-0003-Z9 SP 24 0

8 Nut M8*1.25 90605-0800-M9 SP 24 0

9 Vice blade shaft 50104-T01032 SPMTCHBD090090 SP 2 0

10 Main blade shaft 50102-T01063 SPMTCHBD090100 SP 2 0

13 Side disc 50106-T02406-B01 SPMTCHBD090130 SP 2 0

Page 31


